A Textron Company

Express S4 Li

Service Parts Manual

696882 - A
ISSUED APRIL 2019






SERVICE PARTS MANUAL

ELECTRIC POWERED VEHICLE

EXPRESS S4 Li

STARTING MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e et e e e \%
ACCELERATOR . . oottt et e et e e A-1
BATTERY CHARGER.. . . ..ottt B-1
BODY . oot c-1
BRAKES . .ttt D-1
ELECTRICAL .\ttt ettt et e e e e e e E-1
ELECTRONIC SPEED CONTROL . . .\ vto ettt et e ettt e e e e e e e e e F-1
FRONT SUSPENSION AND STEERING . . ..\ttt ettt e e e e e e G-1
MOTOR & oottt e et e e e et e e e e H-1
REAR AXLE ..\ttt e e J-1
REAR SUSPENSION . ..ttt ittt e e e e e e e e e e e e e e K-1
SEATING . ettt L-1
WEATHER PROTECTION . ..\ttt ettt e e e e e e e e e e e e e M-1
WHEELS AND TIRES . . .\ oottt e e e e e e e e e N-1
DECALS AND LABELS . ..ttt et e et e e e e e e e e e e P-1

Service Parts Manual Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
74
75
76
79

SPECIAL COLOR

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172

Page vii



\C¢

Front of Vehicle

To harness
from direction
selector

Part of Frame

0 Pedal Box Assembly includes items 2 - 33

e Accelerator Pedal Assembly includes items 28 - 30

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 654643 Pedal Box Assembly (Includes Items 2 - 33)........ccccciiiiiiiiieiiee e 1
2 652241G03 Accelerator Pedal Bracket ... 1
3 01051G01 Pan Head Phillips Screw, #8 - 10 X 1/2" L uuuiiiiiiiieeiieeeeeeeeeeeee e 4
4 25853G01 Pedal BOX @Nd COVET.........coiiiiiiiiiiee ittt 1
5 00684G6 Truss Head Screw (SS), #8 - 32 X 3/4" Lg...ecceeiieiii e 2
6
7 01050G02 Pan Head Torx Screw, #4 - 20 X 5/8" Lg.....cccvveviiiiiiieiieeieeeeee e 2
8 28444G01 Accelerator RO Cam ........ooiiiiiiiiiiiieie e 1
9
10 00983G01 Self Threading NUt, .38" ... ..o 2
11 602484 PIUNGET ..t 1
12
13
14 17677G1 Spring Retainer......ooo e 1
15 17979G1 BUSHING, 75" X 2" LG te et ettt 1
16 73046G01 (076] ] o] (=TT Te] aJRST o] 11 oo [PPSR 1
17 17677G2 Spring Retainer, 3/8".........uvieieeeeee e 1
18 73332G01 AcCelerator RO ........oooiiiiiiiii e 1
19 00532G4 Hex NUt, 5/16" - 24 ... e 1
20 10385G4 Clevis Yoke (AdjuStable)..........oooiiiiiiiiie e 1
21 10386G3 Clevis Pin, 5/168" X 13/16" LG ...eeieeeieieieeiieesiee e 1
22 17838G1 Nylon Bushing, .37" X 31" L «.uueeeiiiiiiieeeee e 3
23
24 10387G3 Cotter Pin, 3/32" X 3/4" LG cecceeee ettt 1
25 74432G01 Pedal PivOt Pin ... 1
26 12064G6 PUSH NUL, 5/16"....c et eee s 1
27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) ........cccccuveeeeriiinnnnnn. 1
28 * Oval Rivet, 3/16" X 7/16" LG ..eevveerieeiieenieeetee e 6
29 27512G01 Accelerator Pedal Pad ...........coocviiiiiiiiic e 1
30 652824 Accelerator Pedal...........ooiiiiiiii 1
31

Page A-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654644 Pedal HarnEss. ..o 1
33 654645 Grommet (RUDDET) ......oeiiiiii e 1
34
35
36 00715G2 Hex Washer Head Bolt, 5/16" - 18 X 4/5" Lg......ccceeieriieeiieeiee e 4
37 70135G01 Pedal PivOt COVET ...t 1

Page A-3




ACCELERATOR

Notes:

696882 Service Parts Manual Page A-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653214 Battery Charger, 51V, 3 Meter Chord...........ccceeviiiiiiiiiiiieeeeeee e 1
2 653217 Battery Charger, 51V, 5.5 Meter Chord...........ccueiiiiiiieee e 1
3 657667 Battery Charger Paddle.............oooiiiiiiii e 1

Page B-2




BATTERY CHARGER

Notes:

Page B-3 696882 Service Parts Manual



BATTERY CHARGER

Notes:

696882 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 BruShQUAKG.......cco it e e e e e e e e e e e e e e e e e eeaae 1
2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 ........ccceeiereieeiiee e 2
3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 .......ccceeiuiieriieciiee e 2
4 75048G04 Spacer, .328" X 75" X 1" LG« 2
5 75048G02 Spacer, .328" X .75" X 1.31" LG .eeiieeiiieiieeeee e 2
6 00559G8 Flat Washer (Narrow), 5/16" ... 4
7 00565G8 LOCK WaAShEr, B5/168" ... ..ot 4
8 70452G01 AACCESS COVET ...ttt ettt ettt e e ettt e e e et e e e annte e e e e e e nnneeee s 1
9 14601G11 Rivet (Aluminum), 3/16" X 9/16" LG ..cocveeiieerieiiiee it 16
10 641260 UppPeEr FIOOr Panel ...t 1
11 70451G01 Lower FIoOr Panel..........cooo e 1
12 613273 Front FASCIa ...cooieiiiiiiie e 1
13 654275 Front Fascia Bracket.........cc.uuiiiiiiiiii e 1
14 15058G1 Rivet (Aluminum Black), 3/16" X .45" .. ... 2
15 654276 Front FascCia BracCe ........coouiiiiiiiiii e 2
16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 .......ocoveeiiiiiiiieeeeeee e 2
17 14390G4 LOCK NUL, 1/4" = 20 ..ottt st 2
18 01038G01 Hex Washer Head Bolt, 1/4" - 20 X .700" LG ...oceeiiieiieeie e 2
19 16469G1 Fender Washer, 1 1/4" O.D. X 9/32" LD. ..oeiiiiieieeeee e 2
20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5..................... 2
21 664610 (070111 IS (=1 T OO PP PPPTTR 11

Page C-2




Front of Vehicle

o Instrument Panel Assembly includes items 8 - 16

Instrument Panel Assembly with Ball Deflector
includes items 9 - 13

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0** | Cowl (See HOW TO USE Section for COLOR CODES) ............ccceeivvvrinnenen. 1
2 617643 (€T 1107 1YY TS URURR 1
3 71597G01 Self Threading Nut, 5mm x 10mm X 15mMm.........cccooiiiiiiiiieeee e 2
4 71055G01 Y= e T R G e o SR 6
5 614378 Fender Flare (Driver Side) .......oooioiiiiiiieeieeee e 1
6 613274 Fender Flare (Passenger Side)...........eeuiiiiiiiiiiiiiiieeeeeeee e 1
7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ).......c.ooovviiviiiiiiiiiieniiieen, 1
8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) ..... 1
9 00614G3 Pan Head Phillips Screw, #8 - 18 X 5/8" Lg....uvvvvvevieieeeiiiiieeciiiiveeee, 6
10 71153G01 Ball Deflector (Passenger Side) ........oooiiiiiiiiiiiiiiiie e 1
11 71154G01 Ball Deflector (Driver Side) ... 1
12 628010 Instrument Panel ... 1
13 71364G02 Speed Nut "J" TYPE, #8 ....oooiiiiie e 5
14 662223 Safety Console Label Bracket ..., 1
15 71158G01 L0107 o3 o (oo [=T gl [ TS =Y o USRS 1
16 71055G01 Rivet (Aluminum), 3/16" X 1" Lg ..oceeeeiiee e 2
17 75459G01 Glove Box (Driver/Passenger Side) .......ccccuveeiiiiiiieeie i 1
18 75459G02 Glove BOX (DriVEF SIAE ) -..ueeeieiiiiiieeeee e 1
19 75459G03 Glove Box (Passenger Side ).......cuueeeiiiiiiiiiie e 1
20 608290 Self Tapping Screw, #10 - 16 X 3/4" L «.cuvieeeiiiiieee e 5
21 71055G01 Rivet (Aluminum), 3/16" X 1" LG ..oooeeiiieiie it 7
22 71115G01 RV T0 Y 1y T PSPPSR 2
23 71055G01 Rivet (Aluminum), 3/16" X 1" Lg .eeeiieeee et 2

Page C-4




Front of Vehicle /

\‘\\\\\\}g\ \r

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 637535G01 FIOOT AL ... e ettt 1
2 16816G1 Ratchet Rivet, (25" X 72" ... . 3
3
4
5 70441G01 SAt FIramMe ... 1
6 00438G6 Hex Head Bolt, 5/16" - 18 x .625 Lg, Grade 5........ccccceeviiiiiiiiieiieeie e 2
7 00559G8 Flat Washer, 5/16" ... et et as 2
8 11098G6 LOCK NUL , 5/16" = 18 ...t e e neeas 2
9 00715G2 Hex Washer Head Bolt, 5/16” - 18 X .8" Lg .....ccoccuiiiiiiiiieeeieeee e 2
10
11
12 635054G02 Fender Liner (Passenger Side) ... 1
13 635054G01 Fender Liner (Driver SId).........cceeiiiiiiiiiiiiiie et e e e 1
14 16816G2 Ratchet Fastener, 1/4” X 887" L ...uuuueeiiiiiiiiaeiii e 2
15 14601G17 Rivet (Aluminum), .3/16" X .575" LG .. ueeeieieiie e 2
16
17 70244G05 SPIASH PANE ..ot 1
18 00715G2 Hex Washer Head Bolt, 5/16" - 18 X 4/5" Lg .....eveieeiiieiieesee e 4
19
20 689928G01 Rocker Panel (Driver Sid) .....c.coiiuuiiiieiiiiiiee e 1
21 689928G02 Rocker Panel (Passenger Side).........cccuvuieeeiiiieeeee et 1
22 645323 Pan Washer Head Torx Bolt, M6 - 1 X 30mMmM LG ........cueeiiiiiiiiiiiiiiiiiieeee, 2
23 23726G4 ST o= To=T A 1 I TS 2
24 601476 LOCK NUL, 1/4™ = 20 .ottt e et e et e e s eee e nneeas 2
25 15058G6 Rivet (Aluminum), 3/16”7 X 1937”7 Lg .eeioeeeieeiieeiiie et 2

Page C-6




Front of Vehicle

Rear Bumper Installation

Page C-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1XX | Rear Body (With TaillightS) .......ccoiiiiiiiiiiiiiiiee e 1
(See HOW TO USE Section for COLOR CODES)

2 10570G10 Rivet (SS), 5/32" X 916" LG .-veeiueeeieee ettt 2
3 10570G12 Rivet (Aluminum), .257" X .556" LG ...ceiiiiiiiiiiiiiiiiiie e 2
4 633917 RIVEE (PIASHIC) ... e 2
5

6 71320G01 ACCESS PaANEI ..o 1
7 01107G01 Pan Head Torx Screw (SS), #8 X .63" LG ..eevvviiiiiiieiiiieee e 5
8 16816G2 Ratchet RiVet, 25" X 887" ... 2
9 71609G01 SEat HINGE Plate ...cceeeiiee e 2
10 10570G11 RiVELt (SS), 5/32" X 70" LG -eeiteeiuieeiieeeiee sttt ettt s eee s 4
11

12 71451G02 REAI BUMPET .. e e 1
13

14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 .......cccceevieiirieeie e 4
15 00571G2 Flat Washer, 5/167 ... ..o ettt e e eneeas 2
16 71455G01 BUMPET PIUQG .ot e e 4
17 71554G01 “J” - Type Nut Retainer, 1/4” = 20.........coiiiiieee et 4
18

19 71316G01 T T SRS 1
20 625210 Rear Scuff Pad (Driver SId@) ........cueiiiiiiiiiiiee e 1
21 625211 Rear Scuff Pad (Passenger Side) .........cceviiiiiiiiiiiiiiiiieiieeee e 1
22 16816G2 Ratchet Rivet, 125" X 887" ... .ot 3

Page C-8




BODY

696882 Service Parts Manual

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 698122 Weight Mounting Bracket ..o 1
2 698181 Plate Weldment, 201IDS ..........oviiiiiiiiie e 2
3 00560G2 Flat Washer, 7/16" ....... .ot 7
4 400336J Hex Head Bolt, 7/16" = 14 X 1 1/4" Lg uueveeeieiieeee et a e 3
5 698194 Hex Head Bolt, 7/16" - 14 x 3.25" Lg, Grade 5 .......coooeviiieiiiiie e 2
6 00734G1 LOCK NUL, 7/18" = 14 ..ot 5

Page C-10




Q@
Q
=
(]
>
Y—
o
-
c
S
L

FLOOR MOUNT
GUN HOLDER

cludes items 5-9

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74365G01 Gun Holder, FIOOr MOUNL..........coiiiiiiiiei e 1
2 74533G01 Gun Holder (SWivel MOUNL) ........ooiiiiiiei it 1
3
4 74521G02 Front Basket Assembly (Includes tems 5 - 9)......cooiuiiiiiiiiiiiiine e, 1
5 74523G01 Front Basket ........oouiiiiiiiiiiic e 1
6 625076 Basket Mounting Bracket (Driver Side) ........coooviiiiiiiiiiiiiiiieeeee e 1
7 625077 Basket Mounting Bracket (Passenger Side).........cccceeviiiieieiiniiiene e, 1
8 00769G2 Round Head Carriage Bolt (SS), 3/8" - 16 x 1 1/4" Lg, Grade 5................ 4
9 11098G5 LOCK NUL, 3/8" = 1B ..t 4
10
11 635202 WINCH RECEIVET ... 1
12 604572 Winch Receiver Retainer Plate ............coooiiiiiiiiiii e 1
13 00462G8 Hex Head Bolt, 7/16" = 14 X 1" Lg «veiieeiiee ettt 4
14 00734G1 LOCK NUL, 7/18" = 14 .ottt 4

Page C-12




BODY

Notes:

Page C-13 696882 Service Parts Manual



BODY

Notes:

696882 Service Parts Manual Page C-14




° Brake Pedal Assembly (With Brake Lights) includes items 2 - 28 o\

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70690G02 Brake Pedal Assembly (with Brake Lights) (Includes ltems 2 - 28)................. 1
2 652791G03 Brake Pedal ........c.ooiiiiiiee e 1
3 652253G03 Park Brake Pedal..........oocuiiiiiiiiie e 1
4
5 70257G01 Service Brake Pad..........ccocvoiiiiiiiiiiie e 1
6 70256G01 Park Brake Pad ..........ccooiiiiiiiiiee e 1
7 16409G1 Oval Rivet, 3/8" X 15/32" L. .eeiiiieeeiee et 9
8
9 652820 Service Brake Pedal Plate............coociiiiiiiiiiiiic e 1
10 70682G01 PIVOL PN e 1
11 70681G01 Torsion Spring, .408" Dia X .93" LG ...ceeiiiiiiiiiiiiieiee e 2
12 658825 PUSH NUL, 5/168" ... e 2
13 00737G8 Flat Head Phillips Screw, #10 - 24 x 1" Lg, Grade 5........ccceceevvvviiinnnnnnenn. 4
14 00739G1 Rubber Nut, #10 - 24 ... e 2
15 652355 Brake Pedal SPaCET........oovii i 2
16 27137G01 (O70] T (ez= 1 IS o] 1 T RS PRRTRRR 2
17 14390G10 LOCK NUt, #10 = 24 ..o 2
18 10606G8 MICIO SWItCH ... 1
19 00645G2 Pan Head Phillips Screw, #6 - 32 X 1 1/4" Lg «.eeei i 2
20 00559G5 Flat Washer, #10..... oo e 2
21 00559G3 Flat Washer, #6..........ooiiiiii e e 4
22 00565G3 LOCK WASKNEI, #B ... .ot e e e e e e e 2
23 00525G5 HEeX NUL, #6 - 32 .o 2
24 13514G1 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" Lg ....uuuvviiieeeeeieeieiiieeeeeeen, 2
25 00642G8 Flat Washer, 5/168" .........oo it 2
26 14628G1 = 1] (o] 1 - 1 o USSR 2
27 24605G1 Wire Harness, Brake Light.........ccoooiiriiiiiiciieee e 1
28 17618G1 NYION Clamp, 7" LG .eeoeeeiieeie ettt 2

Page D-2




@ Compensator Assembly includes items 37 - 49

o

Front of Vehicle

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Hex Head Shoulder Bolt (SS), 3/4" x 4.03", 3/8" - 16 X .62" Lg ...cccocvvieernenne 1
2 70581G01 Flanged Bushing, .1.062" O.D. X .795" L.D....ccooiiiiieiiiie e 2
3 70676G01 TOISION SPIING ettt e e e e st e e e e sabeeeeeeaa 1
4 00643G1 LOCK WaShEL, 3/8" ... et e e e e e e e e e e e eees 1
5 11098G5 LOCK NUL, 3/8" = 16 ...ttt 1
6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not lllustrated)...............cccvvveeeeeen. 1
7 12416G2 Nylon Wedge Lock Clamp (Not Hlustrated) ..o, 3
8
9
10
11 01111G01 Retaining RiNG (SS), Dia@ 18" ... i i 4
12 10386G3 Clevis Pin, (438" X .938" LG ...uuuurieiiiiiieieeeeeesiesciitieeer e e e e e e e e e e e sesnenrenneeeeeeeaaee e 1
13 10387G3 Cotter Pin, .094" X .75" Lg .. cuee ettt s 1
14
15 70601G01 07T ) 1 o USRS 1
16 17838G1 Nylon Bushing, .37" O.D. X .31" L.D...coiiiiie e 2
17 20835G1 Teflon Washer, 3/8" ....... .o 2
18 00559G8 Flat Washer, 5/16" ... ..o et 2
19 10387G3 Cotter Pin, 094" X 75" LG . ittt 2
20 70098G01 Kick-0ff Cam PivOt..........oiiiiiiii e 1
21 10097G6 Flanged Bearing.........coooiiiiiiieeeee ettt a e 2
22
23
24 70587G01 o710 ) 17 o PSS 1
25 71215G01 Set Screw With Patch Lock, 1/4" - 20 X .5" L ..vvveeeeeieieeiiiiiieceeeeeeeeeeeee, 2
26 14134G4 Spacer, .76" O.D. X .395" I.D. X 1.25" Lg «eeeeeiie e 1
27 70113G01 Adjustable BUMPET ... ..o 1
28 11027G1 LOCK NUL, 5/16 = 18" ..ot 1
29 70080G02 CatCh BraCKet.........ueiiiiiiiiiiee e e 1
30 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 .......coeeieiiiieeeiee e 2
31 14390G4 LOCK NUL (SS), 1/4" = 20 ...eei et 2

Page D-4



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 10386G3 Clevis Pin, 438" X .938" LG «uueeitieiiieiiiesiieeiee ettt 1
33 10387G3 Cotter Pin, 094" X 75" LG «iiiiei ittt 1
34
35
36 654663 Compensator Assembly (Includes ltems 37 - 49) ..., 1
37 00532G4 HEX NUL, 1/4" = 20t 2
38 629486 Spherical Hex Nut, 5/16"- 24..........oooiiiiieiiieieee e 1
39 28082G01 Equalizer BraCKet.........cooo oo 1
40 15121G1 Flat Washer, 5/168" ........oo et 2
41 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. X 2" Lg...cccceveernniiieeeeenn, 1
42 23061G2 I8 o RS 1
43 23463G1 COMPrESSION SPING.....cciiccciieietie e e e re e e e e e e e e e e reeaaaeeas 1
44 652256 Brake YOKE .....coiuiieieiieee ettt 1
45 11098G9 Hex Lock NUt, 5/16" = 24 ...t 1
46 612557 Compensator LinK RO ........oouiiiiiiiiee e 1
47 28083G01 Brake Compensator BUMPET.............coooiiuiiiiiiiiieee e 2
48 624690 Brake Cable (Driver Side) ......coeui i 1
49 624691 Brake Cable (Passenger Side)..........couuuiiiiiiiiiiiiieee e 1

Page D-5




BRAKES

Notes:

696882 Service Parts Manual Page D-6




o Brake Assembly (Driver Side) includes items 3 - 9
o Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

\G.¢

Front of Vehicle

Tension Pin

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612189 Brake Assembly (Driver Side) (Includes Items 3 -9) .....ovvvieeiviiiieiiiiiiiiiiiins 1
2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10)......ccccceeevvuvrnennn. 1
3 612411 Brake Shoe, Leading ........ooooiiiiiiiiiiee e 1
4 612412 Brake Shoe, Trailing ......ccoieieeeiiiii e 1
5 612413 DUSE COVET ...ttt ettt et st nes 1
6 612415 Brake SPriNg, TOP - ...ueeeeeeieieieee ettt e e e e e e 1
7 612414 Brake Spring, BOttom ..o 1
8 612416 SN0E ClamIP ... 2
9 612418 Gear Adjuster (Driver Side) .......ccocccuuiiiiiiiii e 1
10 612417 Gear Adjuster (Passenger Side) ........uueeeiiiaaa i 1
11
12
13 17083G2 Hex Head Bolt, 5/16" = 24 X 1" LG «.veeieeiiee et 4
14 15126G1 LOCK NUL, /18" = 24 ...ttt 4
15
16 19186G2 Brake Drum Assembly (Includes Items 17, 18).......cccoveiiiiiiiiiieeeiee, 1
17 18500G2 Brake DIUM ...oooiiieiieee ettt 1
18 19862G2 Lug Bolt, 1/2" = 20 X 1.718" LG e ieeeiieeieieeie et seee e 4
19
20
21 15485G1 Flat Washer (Inner Wheel Rim), 1.31" O.D. X .85" [.D ...ccoovveiiiiiiiiiiiieeee, 1
22 15487G1 Flat Washer (Brake Drum), 1.75" O.D. X .85" I.D .....uuiiiiiiiiiieiiieiieeee e 1
23 612928 Castle NUL, 5/8" - 18 ... .o 1
24 10387G1 Cotter Pin, 5/32" X 1 /4" L. .ueee ettt 1
25 652248 Brake Cable Bracket (Passenger Side) .........cccovveeiiiiiiiiiiiiiieiieeeeeee e, 1
26 652249 Brake Cable Bracket (Driver Side).......cccuuiiiiiiiiieieeee e 1

Page D-8




BRAKES

Notes:

Page D-9 696882 Service Parts Manual



BRAKES

Notes:

696882 Service Parts Manual Page D-10




ELECTRICAL

= - -
< -
\

c)

Page E-1 696882 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 678072 MaIN HAMESS ..o 1
2
3 20965G3 Steering ColUMN COVET ... 1
4 615236 Turn Signal SWitch ASSEMDIY .......ooiiiii e 1
5
6 19344G1 Vinyl Tape (Not lllustrated) ... 1
7
8 31539G1 Nylon Clamp, 15.5" (Not lllustrated)............oeviiiiiiiiiiii e 7
9 664706 [ T T Y 1 0 o= SR 1
10
11 17618G1 Nylon Clamp, 15.5" (Not lllustrated)............ooiiiiiiiiiiii e 12

Page E-2




Front of Vehicle

ADVANCED BATTERY 2 MODULE

Page E-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 665953 Battery Management SYStem.........coooiiiiiiiieiie e 1
2 665954 Cll MOTUIE ...ttt 2
3 663490 Battery Tray ... 1
4 651809 BOMOM TraY ...t 1
5
6 01101G01 Tie DOWN BOIt ... 2
7 654002G01 Hold Down Bracket (Driver Side) .........ooouuiiiiiiiiiieeieee e 1
8 654002G02 Hold Down Bracket (Passenger Side).........ccoovouiiiiiiiiiiiiiiiiiieee e 1
9 11027G1 Flanged LOCK NUt, 5/16" = 18 .....eiiiiiiiieiii e 4
10 00715G2 Hex Washer Head Bolt, 5/16" - 18 X .80" LG .....eververiiieiiie e 4
11 13437G9 Serrated Head Lock Screw, 1/4" - 20 X 3/4" LG ...uuvveeiiiiiiieiiiieeeeeieee e, 8
12 14390G4 LOCK NUL, 1/4™ = 20 .ottt ettt e et e e seee e nneeas 8
13
14 70090G02 NN TR TU] o] o Jo ] o U RPURPRPP 2
15 00559G8 Flat Washer, 5/16"..... ..o et e e e emeeeas 4
16 00715G2 Hex Washer Head Bolt, 5/16" - 18 X .80" LG -..vvvveviiiieiiieiiiiieieee e 4
17 70200G01 Truss Head Torx Screw, 3/8" - 16 X .75" Lg....uuvviieiiiiiiieeieeeicceieeeeee e, 2

Page E-4




ADVANCED BATTERY 2 MODULE

Front of Vehicle

Battery Pack

Page E-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651878 ] o T O 01 = PRSPPI 1
2 654616 Button Head Tapping Screw, #10 X .625" Lg ......cvvviiiiiiiieeiiieeee e 5
3 652090 Harness (BMS to Main Harness) .......ooooviiiiiiiiiiii e 1
4 654863 Flanged Hex Head Bolt, 1/4" - 10 X 8 3/4" Lg «.veevveeeieeee e 2
5 651960 Battery Communication Cable, B0AH ...........coiviiiiiiiiiiiee e 1
6 652002 Battery Cable (Red), BAWG, 122MmM Lg....ccoiiiiieiieiieeiie e 1
7 653432 Battery Cable (Black), 6AWG, 122Mm Lg.......ocouiiiiriiiiiieiiiiee e 1
8 653449 Battery Cable (Red), BAWG, 145MM Lg....ccoiiiiiiiiiiiiiiieee e 1
9 651811 Battery Cable (Black), BAWG, 595mMM Lg.....cccvvieieiiiiiiiiiiieiieeeee e 1
10 659134 Conical Hex Nut, M8 - 1.25 ... .. it 6
11 651812 e ] SR L =TSSP PP IPP 1
12
13 659134 Conical Hex Nut, M8 - 1.25 ... .. oo 2
14 681557 Terminal BOOL ... e 1

Page E-6




ELECTRICAL

ADVANCED BATTERY 3 MODULE

*NOTE: Refer to ADVANCED BATTERY 2 MODULE for exploded view of battery pack

Front of Vehicle e

*NOTE: Refer to ADVANCED BATTERY 2 MODULE for exploded view of battery pack

ADVANCED BATTERY 4 MODULE

696882 Service Parts Manual

Page E-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651961 Battery Communication Cable, Q0AH ..........ooviiiiiii i 1
2 653431 Battery Cable (Black), BAWG, 154MmM Lg.......ccccviieiiiiiiiieeiiiiie e 1
3 653433 Battery Cable (Red), BAWG, 154MM L ...ccoioiiiiiiiieiiii e 1
4 654488 Battery Tray SPaACE .......ooi i 2
5 659134 Conical Hex Nut, M8 - 1.25 ... ... 2
6
7
8
9
10
11
12
13
14
15
16 651962 Battery Communication Cable, 120AH .........coooviiiiiiiiiieeeee e 1
17 653431 Battery Cable (Black), BAWG, 154MM Lg.......ccccooiiiiiiiiiiiiieieeeee e 1
18 653432 Battery Cable (Black), BAWG, 122MM Lg....cooiiiiiiiiiiiiiieeieeeee e 1
19 653433 Battery Cable (Red), BAWG, 154MM Lg.....ceeeiiiiieiiie e 1
20 652002 Battery Cable (Red), 6AWG, 122mMm Lg......ccuviiiiiiiiiiiie e 1
21 659134 Conical Hex Nut, M8 - 1.25 ... .. i 3

Page E-8




o DC - DC Converter Assembly includes items 5 - 7

Rear Fender

Front of Vehicle

Front of Vehicle




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 651531 Charger Receptacle, 5TV ...t 1
2 71055G02 RIVEL, 3/16" Dia. .eeiieieieieeitie ettt sttt ettt st eseeeneee s 4
3 32860G1 1 o SRS 1
4 656108 DC-DC Converter Assembly (Includes Items 5 - 7)......ccoviiiiiiiiiiiiiiee, 1
5 632185 DC-DC CONVEIET .....eiiitiie ettt ettt 1
6 633303 DC-DC Converter Bracket.........c..oviiiiiiiiiiiiiic e 1
7 632372 Self Tapping Screw, #10 - 32 X 3/4" Lg..uueeeiiiiieee e 4
8 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 .......coooeeiiiiiiiiiiee e 2
9 00559G7 Flat Washer, 1/4™ ... e e 2
10 11027G2 Flanged LOck NUt, 1/4" = 20 ......ceoiiiiiieie et s 2
11
12 696677 Control Panel Assembly (Includes Items 13 - 17) ..occiiiiiiiiiiiieeee, 1
13 651901 T2V USB POIT ..ot 1
14 627035 SWItCh Panel PIUG ... 1
15 626655G06 CONtrol PAnEl .....oooiiiiiiie e 1
16 612314 State of Charge Fuel Meter ... 1
17 651897G01 Horn Switch (2 POSItioN) ......ooooiieee e 1
18
19
20
21 608290 Self Tapping Screw, #10 - 16 X .780" Lg ...ccccvvvriiieiiieeeeeeeeeeeeeeeeeee e 3
22 611282 CommON KEY St ... ..o 1
23 653072 Key Switch, Snap-in, 4 POSItion ... 1
24 655131 Key Switch and Key Set (Unique Keyed).........cceeiiiiiiiiiiieeee e, 1
25 651897G03 Headlight Switch, Hi/Low (3 Position) (For LED LightS)............ccoovieiiiniinnnen. 1
26 651897G02 Headlight Switch (3 Position) (For Halogen Lights) .........ccccoeiiiiiiiiiiiiiiiiieee, 1
27
28 613271 REVEISE BUZZET....... .ot 1
29 01041G01 Rivet (AlumIinUM), 5/32" ... ..o 2
30

Page E-10




e LED Headlight Assembly (Driver Side) includes item 5

o LED Headlight Assembly (Passenger Side) includes item 5

I

Front of Vehicle

Inside of Cowl

Front of Vehicle

/ // e Taillight Assembly, (Driver Side)
/ / includes items 24, 26 - 28
/

/ // Taillight Assembly, (Passenger Side)

A / includes items 25 - 28

/

J— Rear Body
// _

Front of Vehicle

Taillight Assembly

Light Assembly To Bezel

Page E-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 644876 Headlight Assembly (Passenger Side)..........cccovvviciiiiiiiiiiiiieeeee e 1
2 644877 Headlight Assembly (Driver Sid€) .........cocuuiiiiiiiiiiie e 1
3 659009 LED Headlight Assembly (Driver Side) (Includes Item 5)........cccccooiiiiiinniinnen. 1
4 659008 LED Headlight Assembly (Passenger Side) (Includes Item 5)..........ccccocueeee. 1
5 651411G03 LED Headlight .......coeiiieeiieeie e 1
6 71597G01 Self Threading Nut, 5mm x 10mMm X 15MM ... 4
7 71781G02 VINYE TAPE et 1
8 619100 Headlight BUID...........ooi e 1
9 619102 Turn Signal Assembly Bulb ...........c..ovmmiiiiiii e 1
10 677730 Jumper Harness (Hi/Low), Led Headlight. .............oooiiiiiiiiiee, 1
11
12 664780 Jumper Harness, Turn Signal Lights (Not lllustrated) ...........cccccceeiiiiiienninnen. 1
13 696634 Jumper Harness, Taillight (Not Hllustrated) ............cocveeeeeeeeeiieeeeee, 1
14
15
16
17
18
19 71364G02 "I TYPE NUL, #8 e 4
20 71425G01 Tapping Screw, #8 - 18 X 3/4" LG ...ccicceeee et 4
21 71781G02 Tape (Vinyl) (Not Hlustrated) ........ccccuvmiiiiieiiieeeee e 1
22 655150 Taillight Assembly (Driver Side) (Includes ltems 24, 26 - 28).........cccccceveeeeenen. 1
23 655152 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) ........................ 1
24 625251 Taillight Bezel (Driver SIide) .......ccceveiiiieiiiee e 1
25 625252 Taillight Bezel (Passenger Side).........ccccciiiiiiiiiiiieeeeeececceeeee e 1
26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg.....ccicoeieie e 2
27 22288G1 Taillight ASSEMDIY. .....eeiie e 1
28 14601G11 Rivet (Aluminum), 3/16" X 9/16" .......ccciiiiiiieieceee e 2

Page E-12




ELECTRICAL

Notes:

Page E-13 696882 Service Parts Manual



ELECTRICAL

Notes:

696882 Service Parts Manual Page E-14




Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 696672 Controller Assembly (Includes Items 2 - 13) .....oeeiiiieeeeiiiiiiieeeee e, 1
2 696663 Controller, T20BAC ..ottt 1
3 01110G01 Flat Washer, 1/4" ... .o et e e 2
4 11027G2 Flanged Lock Nut, 1/4" = 20 .......umiiiiiiieiieee e 2
5 00414G5 Hex Head Bolt, 1/4" - 20 x 1/2" Lg, Grade 5.........cccvviiieiiienieeiee e 2
6 663609G06 Controller Bracket, Front ... 1
7 663609G08 Controller Bracket, REar...........ooiiiiiiiieeieeeeee e 1
8 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 ...........ccceeveeenen. 4
9 612711 S01EN0IA, 4BV ... 1
10 12914G1 Push on Male Terminal ...........ccoeeviiiiiiie e 2
11 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 ...........cccccvrrreeeeen. 2
12 653471 Negative Battery Cable, B-, 480mMm .......coovvveeiiiiiiiiiiiereee e 1
13 653485 Positive Battery Cable, B+, 525mm...........cccccciiiiiiiiiiieee e, 1
14 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8...........coeeviiiiiiineeeen. 3
15 11027G1 Flanged Lock Nut, 5/16" = 18 ... i 2
16 610487 PIastiC RIVEL, .256 .......eeeiiiiiieee e e 2
17 667126 RUDDEI COVET ......eiiiiiiie ettt 1
18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 ......cccoooeeiiiie e 2

Page F-2




ELECTRONIC SPEED CONTROL

Notes:

Page F-3 696882 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

696882 Service Parts Manual Page F-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633795 FRONE AXIE ..ttt 1
2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes ltems 3 - 12)............ 1
3 70802G01 Spindle Assembly (Passenger Side) ........ccooiuiiiiiiiiiiiiiieiiiieee e 1
4 25146G1 GreaSE Sal.......eiiiiiiiiiiie s 1
5 11750G2 Roller Bearing and Race ASSEMDBIY .........ouvvuiiiiiiiiiiiiieie e 2
6 74332G01 WHEEI HUD ... e 1
7 36038G01 Drive Flange Stud.........oooiiiiiiii e 4
8 12093G1 Castle NUL, 1" - 14 o 1
9 00798G8 Cotter Pin, 5/32" X 1 3/4" LG «..veeieeiie ettt 1
10 632925 Flanged BUShING.......ooiiiiiiie e 1
11 632926 BUSHING SIEEVE..... i 1
12 51141G1 RACE BEAIMNG ...ttt 2
13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes ltems 4 - 12, 14) ............. 1
14 70803G01 Spindle Assembly (Driver Side) .........oooiueiiiiiiie e 1
15
16 14390G6 LOCK NUL, 172" = 13 oot e e e e e et eeeneeas 1
17 76419G01 SHOCK ADSOIDET .......ceiiiiiii ittt 2
18 10435G1 Shock Absorber Washer ..o 4
19 10194G1 RUDDEr BUSHING ... 4
20 00532G6 HEX NUL, 3/8" - 24 ... oottt e e et e 2
21 00407G6 King Pin Bolt, 1/2" - 13 X 6" Lg, Grade 5......cccccoieiiiieieeeiee e 1
22 652258 SPriNG PIate. ... .. 4
23 00734G1 oo [ S s U 11
24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 ......ccceeevveeeiiieecie e 11
25 00560G3 Flat Washer, 172" ...t 2
26 70990G03 [T T o 4 1 o SO UPUEEPRR 2
27 70745G01 T g To T 0 TN T o S 1
28 70754G01 Thrust Washer, (SS), 1" ...t 1
29 10044G01 RV 101 2 o TSR OURTRRRTSOP 2

Page G-2




@ Tie Rod Assembly includes items 20 - 24

e Steering Column Assembly includes items 6 - 16 ’\ @
/
©

74

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .........cceeceviieeieeiiieee e 2
2 70667G02 ST o= Tt S I SRRSO 2
3 00560G2 Flat Washer, 7/16" ....... .t 7
4 00734G1 o Tod 8 T S s S 3
5 70758G05 Steering Column Kit (Includes tems 6 - 16) ..........ceeevveeeeeiiiiiiiiiiiiieeeee e 1
6 70607G01 Steering Shaft.......ooo i 1
7 70610G03 Steering COlUMN ... e 1
8 28569G01 Steering Column BUSHING ......coooiiiiiiiiiiee e 1
9 70580G01 Intermediate Shaft ... 1
10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 ........cccceeieeierenireieeree e 1
11 00565G8 LOCK WaShEr, 5/168" .......o et e e 1
12 70751G01 Retaining Ring (INternal)............eviiiiiiiiiie e 1
13 70888G01 Retaining Ring (EXternal) ..o 1
14 15112G1 Ball BEAING ..ot e e 1
15 70887G01 WaVve WaShEr .........ooiii e 1
16 01022G01 Hex Washer Head Screw, #6 - 20 X 5/16" Lg .....cccveeeiiiiiieee e 1
17 602980 Steering Wheel (Premium).........eeeeeeiiii e 1
18 14390G2 LOCK NUL, 5/8" = 18 ...ttt 1
19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) .......ccooiiiiiiiie i 1
20 70897G02 B 1= T =T N o To I A o 1
21 70902G01 Tie Rod End (Left Hand Threads)...........ceeviiiieeeiiiiiiiiiiiiieeeeeeeee e 1
22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) .........ccoooviiiiiiiiiiiiieee e 1
23 70902G02 Tie Rod End (Right Hand Threads) .........ccccoiiiiiiiiiiiie e 1
24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads)...........c.cccoeviiiiiiieiiiiiiiieees 1
25
26 01006G01 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg ..ocveeiiiiiiieie e 4
27 00879G1 LOCK WaShEr, 3/8" ... ...ttt 4
28 70997G01 Steering Column Base COVET........cuuiiiieei ittt e e e e e e e 1
29 71055G01 Rivet (Aluminum), 3/16" Di@.......c.eeiiiiiie e 1
30
31

Page G-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 71147G01 Steering Wheel COVET ... 1
33 00734G1 LOCK NUL, 7/16" = 14 ..ottt eeeneeeen 2
34
35
36
37
38 00532G7 HEeX NUL, 7/16" = 14 et 1
39 70667G04 Spacer, 1" O.D X .469" 1.D. X .89" LG ....etiiieiiieiiieieesiie e 1
40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5.......cccceieiiiiiiie e 1

Page G-5




FRONT SUSPENSION AND STEERING

Notes:

696882 Service Parts Manual Page G-6




Page



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23).........ccooiiiiiiiieeeieeeeee e 1
2 70965G01 Steering Rack Cover and Bearing ..........cccveieeiiiiiiiiiieeeeeeeee e 1
3
4 * JaM NUL, 172" = 20t 1
5 70750G01 Retaining Ring (EXternal) ........c..ovvviiiiiiiiee e 1
6 15112G1 Ball BEAING ...ttt e e 1
7 70603G01 T T o o TS 1
8 70751G01 Retaining Ring (INternal)............ooiiiiiiii e 1
9 70638G01 SEAI (PINION) ...ttt 1
10 70604G01 Steering RACK ..o 1
11 * Set Screw, #10 - 32 X 25" LG coooi i 1
12 70590G01 RACK LOAAE ..ottt e 1
13 70666G01 COMPrESSION SPIING ..uuvviieiiiiiieee e e e e e e e e s e e e e e e e e e e s anannes 1
14 70645G01 Gasket (Rack Loader COVEN) ..ot 1
15 652259 Cover (RACK LOAAET) .....cooiiiiiieiiiiee et 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5..........cccoeveeennnnen. 2
17 10389G3 Grease Fitting (Straight) ..........cooooi e, 1
18 70694G01 RO ENA (INNEF) .ottt 1
19 70961G01 = Tod = T o R 1
20 12416G2 NYION Clamp, 11.8" Lg ..ot 1
21 11391G8 HOSE Clamp, 1.8 ...t 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25)..........ccoeeieiiiiiieniiiiiieeeee 1
24 50641G1 (€1 70)00]401=] SOOI 1
25 * Hex Slotted Nut, 7/16" = 20 ......coiuiiiiiiiee e 1
26 10387G2 Cotter Pin, /32" X M ettt 1

Page G-8




FRONT SUSPENSION AND STEERING

Notes:

Page G-9 696882 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

696882 Service Parts Manual Page G-10




Axle Assembly

g

Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 680638 MOLOT, 48V, AC ...ttt et 1
2 605714 FIEXIOOM. ..o 1
3

4 605741 Hex Head Bolt, M6 - 1 x 25mm Lg, Grade 10.9........ccccccvivieeeeiiiiiiiieeeeee, 6
5 601327 LOCK WaSNEr, BIMM .......oiiiiiiiiii et 6
6 668275 g o O T TSSO 1
7 616716 Hex Head Bolt, M6 - 1 X 16MM LQ ....euiiiiiiiiaeiiieeee e 3
8 00915G1 Bonded Seal Washer, 1/4" 1.D........ouuei e 3

Page H-2




MOTOR

Notes:

Page H-3 696882 Service Parts Manual



MOTOR

Notes:

696882 Service Parts Manual Page H-4




Rear Axle with Limited Slip Differential (LSD),
16.99:1 includes items 5 - 37

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662883 Rear Axle with Limited Slip Differential (LSD), 16.99:1 (Includes ltems 5 - 37). 1
2 662882 Rear Axle, 16.99:1 (Includes Items 4, 8 = 37) ...eeevieiiiiiiie e 1
3
4 601082 Differential ASSEMDIY ........eiiiii 1
5 614059 Limited Slip Differential Carrier with CC Clutch .........cccccoeviiiiiiiiiiiinee, 1
6
7
8 15558G1 Flanged Hex Head Cover Bolt, 5/16” - 18 X .75" Lg....ccceveviieeeiie e 10
9 17473G1 Bearing ASSEMDIY ... 2
10 23519G2 Ball Bearing Single Lip Seal.........ouiiiiiiiieeee e 1
11 23520G1 Ball BEAMNG. ....eceiiiitieiei ettt 1
12 23530G1 Retainer RiNG ......oeiiiiiiiii e 1
13 24628G1 (O R 1oV ST | U PPPPRRPPPR 1
14 601084 LOCK NUL, 3/8" = 24 ...t e 4
15
16
17 608811 13T [ 07 o SRR 2
18 620343 Ball BEAING. ...t 2
19 620344 L@ ST | S 2
20 612824 GASKEL. ..ttt neas 1
21 666220 Axle Shaft (DFVEr SId€) .......eeeiiiiii e 1
22 666221 Axle Shaft (Passenger Side)....... ..o 1
23 620327 1] 01U == 1 SR 1
24 620328 Ol SBAI ...ttt nrae e s 1
25 620335 Hex Head Bolt, 3/8" - 24 X 1.25" LG ...eoiiiiiieiieeiieeee e 4
26
27
28 620340 = ]| == 4T o T U 1
29 620345 O-TiNG, T8MM e e e e e e e e e e e s e naans 2
30 666219 0] o] o 1= g 0o S 1
31 620348 Differential Cover Plate .............ooii i 1

Page J-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 620349 Intermediate Gear ASSEMDIY ..........oooiiiiiiiiccce e 1
33 620350 DIIVE GBAI ... ettt 1
34 620355 Ball BEAMNNG ...ttt 1
35 620358 O-1iNG, TBIMIM Lttt e 2
36 620359 Retaining RING ..o 2
37 620342 Retaining RiNG......ooueiiii e 4
38
39 72763G02 SCUFF QUKD ...t 1

Page J-3



REAR AXLE

Notes:

696882 Service Parts Manual Page J-4




Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642085 SHOCK ADSOIDET .......ciiiiiii ittt 2
2 10435G1 Shock Absorber Washer, 1.D. .406" x O.D. 1.25" ..o 4
3 10194G1 RUDBDEr BUSHING ..o 4
4 00532G6 HEX NUL, 3/8" - 24 ... . 2
5 10044G01 RV 10 2 o TS SUPRSRPR 1
6 667990 [T T o 4 o o PP UPUPPPRR 2
7 624030 Flanged BUShING .........cooiiiiiiiiii e 2
8 652708G03 Lift BraCKet ..o 1
9 00560G1 Flat Washer, 3/8"...... .ottt 8
10 11098G5 LOCK NUL, 3/8" = 1B ...ttt eae e 4
11 00430G12 Hex Head Bolt, 3/8" - 16 x 5 1/2" Lg, Grade 5 .......ceevvviiiiiiiiiiiieiee e, 4
12 624030 Flanged BUSNING ......ceiiiiiiiee e 4
13 70289G02 Split Spacer (Steel), [.D .376" X O.D. 1" X 1" Lg..eeeoveeiieeiie e 2
14
15 652245 ShackIe Plate ..........oooiiii 2
16 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" Lg w.eeceeeieiee e 2
17 11098G5 LOCK NUL, 3/8" = 1B ..ttt et 2
18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread X 3 1/4" Lg ...ccveveveiieieeeeeeeeeen, 1
19 12262G1 Flanged LOCK NUt, 3/8" = 16 .....ciuiieiiie et e e 1
20 605977 Rear Suspension Plate ...........coiiiiiiiiii s 1

Page K-2




REAR SUSPENSION

Notes:

Page K-3 696882 Service Parts Manual



REAR SUSPENSION

Notes:

696882 Service Parts Manual Page K-4




° Seat Back Assembly includes items 2 - 9

o Seat Back Assembly includes items 5 - 9

\CS

Front of Vehicle

@ Seat Bottom Assembly includes items 17 - 26

Yo

Front of Vehicle

@ Flip Seat Bottom Assembly includes items 31 - 38

@ Seat Bottom Assembly includes items 33 - 35

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1

© 00 N O O

*kk

634178
71204G01

*kk

71752G01
71754G01
645021

01107G01

*kk

Seat Back Assembly (Includes HemMS 2 - 9)....oovviiiiiieiiiiiiieee e,
632818G01 Oyster
632818G03 Tan
632818G04 Gray
632818G06 Black
632818G07 Brown
632818G09 White/Blue
632818G10 Red/Black
632818G11 White/Red
632818G12 White/Black
632818G13 White/Yellow
632818G14 Gray/Black
632818G15 Oyster/Garnet

Support Weldment ...
Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg ......c.cceneee.

Seat Back Assembly (Includes ltems 5-9) ...,
71751G02 Gray
71751G03 Oyster
71751G04 Tan
71751G06 Brown
71751G07 Black

604908  White/Blue
606828  Red/Black
604907  White/Red
615838  White/Black
620794  White/Yellow
620796  Gray/Black
615837  Oyster/Garnet

L0701V G (o P 1o R
Padding (FOam) ...
Base ASSEMDIY .....coiiiiiiiiie e
Pan Head Torx Screw, #8 X .63" Lg.......cccccciiiiiiiieieee e

VINYI COVET .ot
71753G02 Gray

71753G03 Oyster

71753G04 Tan

71753G06 Brown

71753G07 Black
604916G0304 Red/Black
604916G0103 White/Red
604916G0102 White/Blue
604916G0108 White/Yellow
604916G0704 Gray/Black
604916G0104 White/Black
604916G0506 Oyster/Garnet

Page L-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg ....ccccceeevnneeen. 2
11
12
13
14
15
16 e Seat Bottom Assembly (Includes Items 17 - 26).........cccooiieeieiiiiiiiiiiiieeeee 1

629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray
629269G0106 Black
629269G0107 Brown
629269G0109 White/Blue
629269G0110 Red/Black
629269G0111 White/Red
629269G0112 White/Black
629269G0113 White/Yellow
629269G0114 Gray/Black
629269G0115 Oyster/Garnet
17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg...ccooeeveeiiiiiiiiiiee, 6
18 17074G1 SOIING SIAD e s 2
19 615417 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg .....cccoiiiiiiiiiieiieeeee e, 4
20 617644 Hip Restraint (Passenger Side)..........occviiiiiiiiiiiiiiiie e 1
21 617645 Hip Restraint (Driver Side) .........ooiciiiiie i 1
22 645492 BASE ..ttt e e e e e et a e e e nraes 1
23 71012G01 Trim (POIYPropYIENE) ... 1
24 b VINYE COVET ...ttt e e e e e e e e e e e e e e e e e e e ennnerreeees 1
71602G02 Gray
71602G03 Oyster
71602G04 Tan
71602G06 Black
71602G07 Brown
604912G0102 White/Blue
604912G0103 White/Red
604912G0104 White/Black
604912G0108 White/Yellow
604912G0304 Red/Black
604912G0506 Oyster/Garnet
604912G0704 Gray/Black
25 71603G02 Padding (FOAM) ...ttt 1

Page L-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

26 71610G01 Seat HiNge....ooovvveieiiiicee e,
27
28
29

30 b Flip Seat Bottom Assembly (Includes Item 31 - 38)
628058G01 Oyster
628058G03 Tan
628058G04 Gray
628058G06 Black
628058G07 Brown
628058G09 White/Blue
628058G10 Red/Black
628058G11 White/Red
628058G12 White/Black
628058G13 White/Yellow
628058G14 Gray/Black
628058G15 Oyster/Garnet

31 634190 Deck Board Assembly ............cccon.

32 e Seat Bottom Assembly (Includes Item 33 - 35)
632837G01 Oyster
632837G03 Tan
632837G04 Gray
632837G06 Black
632837G07 Brown
632837G09 White/Blue
632837G10 Red/Black
632837G11 White/Red
632837G12 White/Black
632837G13 White/Yellow
632837G14 Gray/Black
632837G15 Oyster/Garnet

33 645820 Seat Bottom ........cceveiiiiiiii
34 617401 Seat Bottom (Foam) .........ccccccvevviiiiineniiiiiennne

35 i Seat Bottom (Vinyl).......ccoooviiiiiiiiieen
617893 Brown
615648 Black
617892 Gray
615647 Tan

615646 Oyster
611125 White/Blue
611135 Red/Black
611126 White/Red
611130 White/Black
611127 White/Yellow

Page L-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
611137 Gray/Black
611136 Oyster/Ruby
36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 X 17 Lg..ueeveiiiiiieieiiieeee e, 5
37 00559G7 Flat Washer, 114" ...t e e e eaaa 1
38 617402 SEAL SrAD ..o a e e e 1

Page L-5




SEATING

Notes:

696882 Service Parts Manual Page L-6




@ Rear Flip Seat Handrail Kit includes items 32 - 37

Flip Seat Bottom

Assembly

Front of Vehicle

Page L-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634180 Seat Frame Weldment ..........oooiiiiiiii e 1
2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 .......ccooiiiiiiieeeeceere e 1
3 614221 Flat Washer, 3/8" ... . ettt eneeas 2
4 11098G5 LOCK NUL, 3/8™ = 16 ettt e e eeeeeeeeas 1
5
6
7
8 634179 Footrest Weldment ..........oo e 1
9 19853G1 Square Tube Cap, 1M e e 1
10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 .......ccooiiiiiiiieeeeceeie e 1
11 614221 Flat Washer, 3/8" ... .ot e e e eneeas 2
12 11098G5 o Tod Q8 [ S < e 1 RS 1
13
14
15
16 634175 Rear Seating ArMIesSt..........eiiiiiie e 1
17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 .......cceooiiiiiiienieeeeee e 2
18 00428G8 Hex Head Bolt, 3/8" - 16 X 2.25" LG ..ooveeiieeeiie e 1
19 614221 Flat Washer, 3/8"...... . ettt s e e e enee s 4
20 11027G5 Flanged Lock NuUt, 3/8" = 16 ...cccooiiiiiieeeeeece e 2
21 11098G5 LOCK NUL, 3/8" = 1B ..ttt e 2
22
23
24
25 634174 Seat Frame SUPPOI........coooiiieeeee e 1
26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 .......ccceioieiiiiiee e 1
27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 ........cocoiiiiiiiiiieceeeee e, 1
28 614221 Flat Washer, 3/8"........oo et 4
29 11098G5 LOCK NUE, 3/8" = 1B ..ttt 2
30

Page L-8




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 634184 Rear Flip Seat Handrail Kit (Includes ltems 32 - 37) ....ccccooevviiiieieeieee e, 1
32 634185 Footrest Handle Weldment ... 1
33 19859G1 Square Tube Cap, 3/4™ ... e 2
34
35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 ........cccoceeriiiiieiee e 4
36 614221 Flat Washer, 3/8" ... ... 8
37 11098G5 LOCK NUL, 3/8™ = 16 oot 4
38
39
40
41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 X 1.25" LG -.eevveviiiiiieeeieieeeeeee 4
42 00559G7 Flat Washer, 1/4" ... et 4
43 14390G4 LOCK NUL, 1/4" = 20 ...ttt e e 4

Page L-9




SEATING

Notes:

696882 Service Parts Manual Page L-10




[ | 4

Front of Vehicle

DETAIL D
(REAR)

N == 1 AN

@ Sun Top Kit (White) includes items 3 - 29, 33

@ Sun Top Kit (Tan) includes items 3 - 29, 36

Front of Vehicle

DETAIL A
(Driver Side Shown)

(Outside Tubing
@ Rear View Mirror Kit includes items 40 - 42 Q} On Sun Top)
Front of Vehicle
Front Top @Q{m‘ \/
Strut @ /
\ / /

q@
gép

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29).........cccociviiiiieiiiiieeeeeeee, 1
2 606937 10 I o] o P UPPURPPPPI 1
3 00679G1 Flat Washer (SS), 3/8” ... oot 4
4 602743 Rear Strut (Driver Side) ........ocuveiieriiiee e 1
5 602741 Rear Strut (Passenger Side) .......ccccuviiiiiiiiiie e 1
6 19853G1 =1 o @2 o Ty B Vo LSO 1
7 24647G1 SPACEL, /4 .ttt ettt ee e 1
8 00891G5 LOCK NUL, 3/8" = 16 ..ottt e e e 2
9
10 00665G6 Hex Head Bolt (SS), 3/8" - 16 X 2" Lg..ecueeieeiieeiieeiee e 1
1 00665G3 Hex Head Bolt (SS), 3/8" - 16 X 2 1/2” L ...eeieeeieeeiee e 1
12
13
14 00665G5 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4” Lg...eeioeeiieeiee e 2
15 00679G1 Flat Washer (SS), 3/8” ...ttt 4
16 00771G5 NYION Washer, 3/8" .......oooo oo e e 2
17 00891G5 LOCK NUL, 3/8" = 1B ...ttt 2
18
19
20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5........cccovevivevvreiiecieesenns 2
21 00565G8 LOCK WaShET, 5/167 ...t 2
22 75125G01 Front STrUL. ... 1
23 75048G01 SPACEL, 1127 ettt ettt re e te e nneean 1
24 00879G1 Flat WaSher, 3/87 ... 2
25 00674G8 Hex Head Bolt, 3/8" - 16 X 5" LG ..ueeiiieiieiiieiie e 1
26 00679G1 Flat Washer (SS), 3/8” ... ettt 1
27 18716G1 T = o7 PSR 1
28 00653G1 Flat Washer (SS), 3/87 ..ottt 1
29 00891G5 LOCK NUL, 3/8" = 1B ...ttt 1
30
31

Page M-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 603119 Sun Top Kit (White), 80" Lg (Includes Items 3 - 29, 33).....cccccevvviiiveeiiiiiennn, 1
33 27604G01 ST T o] o J OSSR 1
34
35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36) ......ccceverrireneiiiieiiee e 1
36 602672 T3 T o] o S SO 1
37
38
39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42)..........cccooviiiiiiiiiiiiieeeeeeee e, 1
40 19496G1 1Y T o SRS 1
41 19502G2 SUPPOIt BraCKet .......oooiiiiiiieiee e 1
42 19527G1 Pan Head Screw, #8 - 32 X 5/8" LG ...uuvuriiiiiiiieee et e e 1

Page M-3




WEATHER PROTECTION

Notes:

696882 Service Parts Manual Page M-4




49

Front of Vehicle

o Full Windshield Kit includes items 2 - 7

Windshield
Retainer

|
-

N \2 1 ‘
/@'3\ | ‘/Strut "
‘ ‘ Front of Vehicle

m Split Windshield Kit (Clear) includes items 12, 13
@ Hardware Kit includes items 3 - 6, 14
@ Split Windshield Kit (Tinted) includes items 16, 17
0 Hardware Kit includes items 3 - 6, 14

@@@@}@@@@@@@

WEATHER ENCLOSURE

Page M-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71966G03 Full Windshield Kit (Includes femS 2 = 7)......coocuiiiiiiiiiieeeeee e 1
2 615662 S T= 1] ) 2 R o OSSR 2
3 * Hex Head Bolt (SS), 1/4" - 20 X 1 3/4” LG cuueeeieeeeiee e 2
4 * Flat Washer (SS), 1/4”7 ... . 4
5 * RUBDEr GrOMMEL ..ot 2
6 * Lock NUt (SS), 1/4" = 20 ...t 2
7 71960G01 FUull WIndShi€ld .........cooeiie e 1
8
9 601379 Rear View Mirror Kit (Not Hlustrated) ..o 1
10
11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13).......cccooiiiiiiiiiiiiiieee, 1
12 630012 Split Windshield (Clear) ...........ooiiuiiiiiiiiie e 1
13 71956G05 Hardware Kit (Includes Items 3 - 6, 14) ..o, 1
14 615661 RS- 1] T A o SRR 2
15 71966G06 Split Windshield Kit (Tinted) (Includes ltems 16, 17) .......coooiiieiiiiieceeien. 1
16 630013 Split Windshield (Tinted)........ccooiiiiiiiiiie e 1
17 71956G05 Hardware Kit (Includes Items 3 -6, 14) ..o, 1
18
19 605119 Weather ENClosure (Tan) .......oooveeeio i 1
20 605120 Weather Enclosure (OYSTer)..........eiii i 1
21 605121 Weather Enclosure (HUNter Green) .........coooeeiiiiiiiiiiiieeeeeeeeee e 1
22 605122 Weather Enclosure (Pacific BIUE) ...........oooiiiiiiiiiiii e 1
23 605123 Weather ENClOSUre (Capri)......iivueeeiiiiiieee ettt 1
24 605125 Weather Enclosure (HemIock Tweed).........ocueveiiiiiiiiiiii e 1
25 605126 Weather Enclosure (BUrgundy)..........c.eeeeeeiiieeeiiiii i 1
26 605127 Weather Enclosure (LInen TWeed) .........ooiiiiiiiiiiiiiieeee e 1
27 605128 Weather Enclosure (TUSCaN).........coiiiiiiiiiiiiiiiiee et ee e 1
28 605130 Weather Enclosure (Charcoal Tweed) ............oooviiciiiiiiiieeiieee e 1
29 605131 Weather Enclosure (Jockey Red) .........eeeeiiiiiiiiiiiiiiiiiiieeeee e 1
30 605132 Weather Enclosure (Mediterranean BlU€)............cccveiiiiiiiiiiiiiiiiiii e 1
31

Page M-6



WEATHER PROTECTION

Notes:

Page M-7 696882 Service Parts Manual



WEATHER PROTECTION

Notes:

696882 Service Parts Manual Page M-8




0 Wheel and Tire Assembly, Kenda includes items 2 - 4
e Wheel and Tire Assembly, Kenda includes items 7 - 9

@ Wheel and Tire Assembly, Left Side includes item 16

G Wheel and Tire Assembly, Right Side includes item 16

Wheel design may vary
by Part Number

Tire design may vary by Part Number

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652263 Wheel and Tire Assembly, Kenda (Includes ltems 2 -4).............cccccvirvniinnenn. 1
2 652986 TirE, 20" X 8" = 10" ettt 1
3 643934 WHheel, 10" X B ... ettt e e et e e e eneeas 1
4 643948 VaIVE STEIM .o 1
5
6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9)..........cooiiiiiiiiiiiiieeen. 1
7 652992 THrE, 205/B5. ... ettt ettt ettt ettt et e et sae e ne e enneenneeas 1
8 643934 LT T=Y T U 1
9 643948 VaIVE STEM ..o 1
10
11 671955G01 Wheel and Tire Assembly, Left Side, Desert Eagle...........ccccoovviiiiiiiiiiiiencns 1
12 671955G02 Wheel and Tire Assembly, Right Side, Desert Eagle .............occoeveeiiniiieenennnns 1
13
14 74842G03 Wheel and Tire Assembly, Left Side, Trail Wolf (Includes Item 16).................. 1
15 74842G04 Wheel and Tire Assembly, Right Side, Trail Wolf (Includes Item 16) ............... 1
16 74842G05 THrE, 20" X 11" = 10" oottt ettt sraeenee s 1
17
18 605310 Lug NUt (ChIome) ..ottt e e e e e e e e e 4
19 14723G1 LUG NUE, 172" = 20 1. ettt e e e e eneas 4

Page N-2




WHEELS AND TIRES

Notes:

Page N-3 696882 Service Parts Manual



WHEELS AND TIRES

Notes:

696882 Service Parts Manual Page N-4




Advanced Battery &
Top Cover

/

BUILT RIGHT.

RIGHT HERE.
Rear Body

{n
ML o = MAX
r@." "fzsolbs. O
Cintlls o

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 619206 E-Z-GO COWI DECAI .....ceiiiiiiiiieiee et 1
2 685698 MADE IN USA DECAI......uiiiiieieitestee ittt 1
3 605435 Steering Wheel DECal ... 1
4 662185 Console Safety Label ... 1
5 696700 SIAE DBCAI ...ttt 2
6 657850 Advanced Battery DecCal..........ooooiiiiiiiii e 1
7 610631 Clays Bed DECAL........cooiuiiiiieiiiieee e 1
8 655748 Li-lon Battery Warning Label.............oooiiiiii e 1

Page P-2




DECALS AND LABELS

Notes:

Page P-3 696882 Service Parts Manual



DECALS AND LABELS

Notes:

696882 Service Parts Manual Page P-4




A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	Express S4 Li
	Service Parts Manual
	ISSUED APRIL 2019
	696882 - A
	SERVICE PARTS MANUAL
	ELECTRIC POWERED VEHICLE
	EXPRESS S4 Li


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 654643 Pedal Box Assembly (Includes Items 2 - 33) 1
	2 652241G03 Accelerator Pedal Bracket 1
	3 01051G01 Pan Head Phillips Screw, #8 - 10 x 1/2" Lg 4
	4 25853G01 Pedal Box and Cover 1
	5 00684G6 Truss Head Screw (SS), #8 - 32 x 3/4" Lg 2
	6
	7 01050G02 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	8 28444G01 Accelerator Rod Cam 1
	9
	10 00983G01 Self Threading Nut, .38" 2
	11 602484 Plunger 1
	12
	13
	14 17677G1 Spring Retainer 1
	15 17979G1 Bushing, .75" x 2" Lg 1
	16 73046G01 Compression Spring 1
	17 17677G2 Spring Retainer, 3/8" 1
	18 73332G01 Accelerator Rod 1
	19 00532G4 Hex Nut, 5/16" - 24 1
	20 10385G4 Clevis Yoke (Adjustable) 1
	21 10386G3 Clevis Pin, 5/16" x 13/16" Lg 1
	22 17838G1 Nylon Bushing, .37" x .31" Lg 3
	23
	24 10387G3 Cotter Pin, 3/32" x 3/4" Lg 1
	25 74432G01 Pedal Pivot Pin 1
	26 12064G6 Push Nut, 5/16" 1
	27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) 1
	28 * Oval Rivet, 3/16" x 7/16" Lg 6
	29 27512G01 Accelerator Pedal Pad 1
	30 652824 Accelerator Pedal 1
	31
	32 654644 Pedal Harness 1
	33 654645 Grommet (Rubber) 1
	34
	35
	36 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 4/5" Lg 4
	37 70135G01 Pedal Pivot Cover 1
	1 653214 Battery Charger, 51V, 3 Meter Chord 1
	2 653217 Battery Charger, 51V, 5.5 Meter Chord 1
	3 657667 Battery Charger Paddle 1
	1 617620 Brushguard 1
	2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 2
	3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 2
	4 75048G04 Spacer, .328" x .75" x 1" Lg 2
	5 75048G02 Spacer, .328" x .75" x 1.31" Lg 2
	6 00559G8 Flat Washer (Narrow), 5/16" 4
	7 00565G8 Lock Washer, 5/16" 4
	8 70452G01 Access Cover 1
	9 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	10 641260 Upper Floor Panel 1
	11 70451G01 Lower Floor Panel 1
	12 613273 Front Fascia 1
	13 654275 Front Fascia Bracket 1
	14 15058G1 Rivet (Aluminum Black), 3/16" x .45" 2
	15 654276 Front Fascia Brace 2
	16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 2
	17 14390G4 Lock Nut, 1/4" - 20 2
	18 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .700" Lg 2
	19 16469G1 Fender Washer, 1 1/4" O.D. x 9/32" I.D. 2
	20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5 2
	21 664610 Cowl Strap 11
	1 613036G0** Cowl (See HOW TO USE Section for COLOR CODES) 1
	2 617643 Grill Cover 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	4 71055G01 Rivet, 3/16" x 1" Lg 6
	5 614378 Fender Flare (Driver Side) 1
	6 613274 Fender Flare (Passenger Side) 1
	7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ) 1
	8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) 1
	9 00614G3 Pan Head Phillips Screw, #8 - 18 x 5/8" Lg 6
	10 71153G01 Ball Deflector (Passenger Side) 1
	11 71154G01 Ball Deflector (Driver Side) 1
	12 628010 Instrument Panel 1
	13 71364G02 Speed Nut "J" Type, #8 5
	14 662223 Safety Console Label Bracket 1
	15 71158G01 Cup Holder Insert 1
	16 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side ) 1
	19 75459G03 Glove Box (Passenger Side ) 1
	20 608290 Self Tapping Screw, #10 - 16 x 3/4" Lg 5
	21 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 7
	22 71115G01 Vinyl Trim 2
	23 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	1 637535G01 Floor Mat 1
	2 16816G1 Ratchet Rivet, .25" x .72" 3
	3
	4
	5 70441G01 Seat Frame 1
	6 00438G6 Hex Head Bolt, 5/16" - 18 x .625 Lg, Grade 5 2
	7 00559G8 Flat Washer, 5/16" 2
	8 11098G6 Lock Nut , 5/16" - 18 2
	9 00715G2 Hex Washer Head Bolt, 5/16” - 18 x .8" Lg 2
	10
	11
	12 635054G02 Fender Liner (Passenger Side) 1
	13 635054G01 Fender Liner (Driver Side) 1
	14 16816G2 Ratchet Fastener, 1/4” x .887" Lg 2
	15 14601G17 Rivet (Aluminum), .3/16" x .575" Lg 2
	16
	17 70244G05 Splash Panel 1
	18 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 4/5" Lg 4
	19
	20 689928G01 Rocker Panel (Driver Side) 1
	21 689928G02 Rocker Panel (Passenger Side) 1
	22 645323 Pan Washer Head Torx Bolt, M6 - 1 x 30mm Lg 2
	23 23726G4 Spacer, .298" Lg 2
	24 601476 Lock Nut, 1/4" - 20 2
	25 15058G6 Rivet (Aluminum), 3/16” x .937” Lg 2
	1 625272G1XX Rear Body (With Taillights) 1 (See HOW TO USE Section for COLOR CODES)
	2 10570G10 Rivet (SS), 5/32" x 9/16" Lg 2
	3 10570G12 Rivet (Aluminum), .257" x .556" Lg 2
	4 633917 Rivet (Plastic) 2
	5
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 2
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 4
	11
	12 71451G02 Rear Bumper 1
	13
	14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	15 00571G2 Flat Washer, 5/16” 2
	16 71455G01 Bumper Plug 4
	17 71554G01 “J” - Type Nut Retainer, 1/4” - 20 4
	18
	19 71316G01 Plug 1
	20 625210 Rear Scuff Pad (Driver Side) 1
	21 625211 Rear Scuff Pad (Passenger Side) 1
	22 16816G2 Ratchet Rivet, .25" x .887" 3
	1 696871 Weight Mounting Bracket 1
	2 659298 Plate Weldment, 20lbs 2
	3 453013 Flat Washer, 7/16" 10
	4 400336J Hex Head Bolt, 7/16" - 14 x 1 1/4" Lg 3
	5 696924 Hex Head Bolt, 7/16" - 14 x 5" Lg, Grade 5 2
	6 00734G1 Lock Nut, 7/16" - 14 5
	1 74365G01 Gun Holder, Floor Mount 1
	2 74533G01 Gun Holder (Swivel Mount) 1
	3
	4 74521G02 Front Basket Assembly (Includes Items 5 - 9) 1
	5 74523G01 Front Basket 1
	6 625076 Basket Mounting Bracket (Driver Side) 1
	7 625077 Basket Mounting Bracket (Passenger Side) 1
	8 00769G2 Round Head Carriage Bolt (SS), 3/8" - 16 x 1 1/4" Lg, Grade 5 4
	9 11098G5 Lock Nut, 3/8" - 16 4
	10
	11 635202 Winch Receiver 1
	12 604572 Winch Receiver Retainer Plate 1
	13 00462G8 Hex Head Bolt, 7/16" - 14 x 1" Lg 4
	14 00734G1 Lock Nut, 7/16" - 14 4
	1 70690G02 Brake Pedal Assembly (with Brake Lights) (Includes Items 2 - 28) 1
	2 652791G03 Brake Pedal 1
	3 652253G03 Park Brake Pedal 1
	4
	5 70257G01 Service Brake Pad 1
	6 70256G01 Park Brake Pad 1
	7 16409G1 Oval Rivet, 3/8" x 15/32" Lg 9
	8
	9 652820 Service Brake Pedal Plate 1
	10 70682G01 Pivot Pin 1
	11 70681G01 Torsion Spring, .408" Dia x .93" Lg 2
	12 658825 Push Nut, 5/16" 2
	13 00737G8 Flat Head Phillips Screw, #10 - 24 x 1" Lg, Grade 5 4
	14 00739G1 Rubber Nut, #10 - 24 2
	15 652355 Brake Pedal Spacer 2
	16 27137G01 Conical Spring 2
	17 14390G10 Lock Nut, #10 - 24 2
	18 10606G8 Micro Switch 1
	19 00645G2 Pan Head Phillips Screw, #6 - 32 x 1 1/4" Lg 2
	20 00559G5 Flat Washer, #10 2
	21 00559G3 Flat Washer, #6 4
	22 00565G3 Lock Washer, #6 2
	23 00525G5 Hex Nut, #6 - 32 2
	24 13514G1 Pan Head Phillips Screw with Internal Tooth Lock Washer, #6 - 32 x .22" Lg 2
	25 00642G8 Flat Washer, 5/16" 2
	26 14628G1 Faston Tab 2
	27 24605G1 Wire Harness, Brake Light 1
	28 17618G1 Nylon Clamp, 7" Lg 2
	1 70582G01 Hex Head Shoulder Bolt (SS), 3/4" x 4.03", 3/8" - 16 x .62" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22
	23
	24 70587G01 Kick-off Cam 1
	25 71215G01 Set Screw With Patch Lock, 1/4" - 20 x .5" Lg 2
	26 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	27 70113G01 Adjustable Bumper 1
	28 11027G1 Lock Nut, 5/16 - 18" 1
	29 70080G02 Catch Bracket 1
	30 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 2
	31 14390G4 Lock Nut (SS), 1/4" - 20 2
	32 10386G3 Clevis Pin, .438" x .938" Lg 1
	33 10387G3 Cotter Pin, .094" x .75" Lg 1
	34
	35
	36 654663 Compensator Assembly (Includes Items 37 - 49) 1
	37 00532G4 Hex Nut, 1/4" - 20 2
	38 629486 Spherical Hex Nut, 5/16"- 24 1
	39 28082G01 Equalizer Bracket 1
	40 15121G1 Flat Washer, 5/16" 2
	41 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	42 23061G2 Tube 1
	43 23463G1 Compression Spring 1
	44 652256 Brake Yoke 1
	45 11098G9 Hex Lock Nut, 5/16" - 24 1
	46 612557 Compensator Link Rod 1
	47 28083G01 Brake Compensator Bumper 2
	48 624690 Brake Cable (Driver Side) 1
	49 624691 Brake Cable (Passenger Side) 1
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 19186G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 18500G2 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 15485G1 Flat Washer (Inner Wheel Rim), 1.31" O.D. x .85" I.D 1
	22 15487G1 Flat Washer (Brake Drum), 1.75" O.D. x .85" I.D 1
	23 612928 Castle Nut, 5/8" - 18 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 651961 Battery Communication Cable, 90AH 1
	2 653431 Battery Cable (Black), 6AWG, 154mm Lg 1
	3 653433 Battery Cable (Red), 6AWG, 154mm Lg 1
	4 654488 Battery Tray Spacer 2
	5 659134 Conical Hex Nut, M8 - 1.25 2
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16 651962 Battery Communication Cable, 120AH 1
	17 653431 Battery Cable (Black), 6AWG, 154mm Lg 1
	18 653432 Battery Cable (Black), 6AWG, 122mm Lg 1
	19 653433 Battery Cable (Red), 6AWG, 154mm Lg 1
	20 652002 Battery Cable (Red), 6AWG, 122mm Lg 1
	21 659134 Conical Hex Nut, M8 - 1.25 3
	1 665953 Battery Management System 1
	2 665954 Cell Module 2
	3 663490 Battery Tray 1
	4 651809 Bottom Tray 1
	5
	6 01101G01 Tie Down Bolt 2
	7 654002G01 Hold Down Bracket (Driver Side) 1
	8 654002G02 Hold Down Bracket (Passenger Side) 1
	9 11027G1 Flanged Lock Nut, 5/16" - 18 4
	10 00715G2 Hex Washer Head Bolt, 5/16" - 18 x .80" Lg 4
	11 13437G9 Serrated Head Lock Screw, 1/4" - 20 x 3/4" Lg 8
	12 14390G4 Lock Nut, 1/4" - 20 8
	13
	14 70090G02 Rear Support 2
	15 00559G8 Flat Washer, 5/16" 4
	16 00715G2 Hex Washer Head Bolt, 5/16" - 18 x .80" Lg 4
	17 70200G01 Truss Head Torx Screw, 3/8" - 16 x .75" Lg 2
	1 651531 Charger Receptacle, 51V 1
	2 71055G02 Rivet, 3/16" Dia. 4
	3 32860G1 Horn 1
	4 656108 DC-DC Converter Assembly (Includes Items 5 - 7) 1
	5 632185 DC-DC Converter 1
	6 633303 DC-DC Converter Bracket 1
	7 632372 Self Tapping Screw, #10 - 32 x 3/4'' Lg 4
	8 00414G6 Hex Head Bolt, 1/4'' - 20 x 3/4'' Lg, Grade 5 2
	9 00559G7 Flat Washer, 1/4'' 2
	10 11027G2 Flanged Lock Nut, 1/4'' - 20 2
	11
	12 696677 Control Panel Assembly (Includes Items 13 - 17) 1
	13 651901 12V USB Port 1
	14 627035 Switch Panel Plug 1
	15 626655G06 Control Panel 1
	16 612314 State of Charge Fuel Meter 1
	17 651897G01 Horn Switch (2 Position) 1
	18
	19
	20
	21 608290 Self Tapping Screw, #10 - 16 x .780" Lg 3
	22 611282 Common Key Set 1
	23 653072 Key Switch, Snap-in, 4 Position 1
	24 655131 Key Switch and Key Set (Unique Keyed) 1
	25 651897G03 Headlight Switch, Hi/Low (3 Position) (For LED Lights) 1
	26 651897G02 Headlight Switch (3 Position) (For Halogen Lights) 1
	27
	28 613271 Reverse Buzzer 1
	29 01041G01 Rivet (Aluminum), 5/32'' 2
	30
	1 644876 Headlight Assembly (Passenger Side) 1
	2 644877 Headlight Assembly (Driver Side) 1
	3 659009 LED Headlight Assembly (Driver Side) (Includes Item 5) 1
	4 659008 LED Headlight Assembly (Passenger Side) (Includes Item 5) 1
	5 651411G03 LED Headlight 1
	6 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	7 71781G02 Vinyl Tape 1
	8 619100 Headlight Bulb 1
	9 619102 Turn Signal Assembly Bulb 1
	10 677730 Jumper Harness (Hi/Low), Led Headlight. 1
	11
	12 664780 Jumper Harness, Turn Signal Lights (Not Illustrated) 1
	13 696634 Jumper Harness, Taillight (Not Illustrated) 1
	1 678072 Main Harness 1
	2
	3 20965G3 Steering Column Cover 1
	4 615236 Turn Signal Switch Assembly 1
	5
	6 19344G1 Vinyl Tape (Not Illustrated) 1
	7
	8 31539G1 Nylon Clamp, 15.5'' (Not Illustrated) 7
	9 664706 Horn Jumper 1
	10
	11 17618G1 Nylon Clamp, 15.5'' (Not Illustrated) 12
	1 651878 Top Cover 1
	2 654616 Button Head Tapping Screw, #10 X .625" Lg 5
	3 652090 Harness (BMS to Main Harness) 1
	4 654863 Flanged Hex Head Bolt, 1/4" - 10 x 8 3/4" Lg 2
	5 651960 Battery Communication Cable, 60AH 1
	6 652002 Battery Cable (Red), 6AWG, 122mm Lg 1
	7 653432 Battery Cable (Black), 6AWG, 122mm Lg 1
	8 653449 Battery Cable (Red), 6AWG, 145mm Lg 1
	9 651811 Battery Cable (Black), 6AWG, 595mm Lg 1
	10 659134 Conical Hex Nut, M8 - 1.25 6
	11 651812 Top Tray 1
	12
	13 659134 Conical Hex Nut, M8 - 1.25 2
	14 681557 Terminal Boot 1
	1 696672 Controller Assembly (Includes Items 2 - 13) 1
	2 696663 Controller, 1206AC 1
	3 01110G01 Flat Washer, 1/4" 2
	4 11027G2 Flanged Lock Nut, 1/4" - 20 2
	5 00414G5 Hex Head Bolt, 1/4" - 20 x 1/2" Lg, Grade 5 2
	6 663609G06 Controller Bracket, Front 1
	7 663609G08 Controller Bracket, Rear 1
	8 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 4
	9 612711 Solenoid, 48V 1
	10 12914G1 Push on Male Terminal 2
	11 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 2
	12 653471 Negative Battery Cable, B-, 480mm 1
	13 653485 Positive Battery Cable, B+, 525mm 1
	14 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 3
	15 11027G1 Flanged Lock Nut, 5/16" - 18 2
	16 610487 Plastic Rivet, .256 2
	17 667126 Rubber Cover 1
	18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	1 633795 Front Axle 1
	2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12) 1
	3 70802G01 Spindle Assembly (Passenger Side) 1
	4 25146G1 Grease Seal 1
	5 11750G2 Roller Bearing and Race Assembly 2
	6 74332G01 Wheel Hub 1
	7 36038G01 Drive Flange Stud 4
	8 12093G1 Castle Nut, 1" - 14 1
	9 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	10 632925 Flanged Bushing 1
	11 632926 Bushing Sleeve 1
	12 51141G1 Race Bearing 2
	13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) 1
	14 70803G01 Spindle Assembly (Driver Side) 1
	15
	16 14390G6 Lock Nut, 1/2" - 13 1
	17 76419G01 Shock Absorber 2
	18 10435G1 Shock Absorber Washer 4
	19 10194G1 Rubber Bushing 4
	20 00532G6 Hex Nut, 3/8" - 24 2
	21 00407G6 King Pin Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	22 652258 Spring Plate 4
	23 00734G1 Lock Nut, 7/16" - 14 11
	24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	25 00560G3 Flat Washer, 1/2" 2
	26 70990G03 Leaf Spring 2
	27 70745G01 King Pin Tube 1
	28 70754G01 Thrust Washer, (SS), 1" 1
	29 10044G01 Vinyl Cap 2
	1 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	2 70667G02 Spacer, 1.21" 2
	3 00560G2 Flat Washer, 7/16" 7
	4 00734G1 Lock Nut, 7/16" - 14 3
	5 70758G05 Steering Column Kit (Includes Items 6 - 16) 1
	6 70607G01 Steering Shaft 1
	7 70610G03 Steering Column 1
	8 28569G01 Steering Column Bushing 1
	9 70580G01 Intermediate Shaft 1
	10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	11 00565G8 Lock Washer, 5/16" 1
	12 70751G01 Retaining Ring (Internal) 1
	13 70888G01 Retaining Ring (External) 1
	14 15112G1 Ball Bearing 1
	15 70887G01 Wave Washer 1
	16 01022G01 Hex Washer Head Screw, #6 - 20 x 5/16" Lg 1
	17 602980 Steering Wheel (Premium) 1
	18 14390G2 Lock Nut, 5/8" - 18 1
	19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) 1
	20 70897G02 Threaded Rod, 24" Lg 1
	21 70902G01 Tie Rod End (Left Hand Threads) 1
	22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	23 70902G02 Tie Rod End (Right Hand Threads) 1
	24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	25
	26 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	27 00879G1 Lock Washer, 3/8" 4
	28 70997G01 Steering Column Base Cover 1
	29 71055G01 Rivet (Aluminum), 3/16" Dia 1
	30
	31
	32 71147G01 Steering Wheel Cover 1
	33 00734G1 Lock Nut, 7/16" - 14 2
	34
	35
	36
	37
	38 00532G7 Hex Nut, 7/16" - 14 1
	39 70667G04 Spacer, 1" O.D x .469" I.D. x .69" Lg 1
	40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 680638 Motor, 48V, AC 1
	2 605714 Flexloom 1
	3
	4 605741 Hex Head Bolt, M6 - 1 x 25mm Lg, Grade 10.9 6
	5 601327 Lock Washer, 6mm 6
	6 668275 End Cap 1
	7 616716 Hex Head Bolt, M6 - 1 x 16mm Lg 3
	8 00915G1 Bonded Seal Washer, 1/4" I.D. 3
	1 662883 Rear Axle with Limited Slip Differential (LSD), 16.99:1 (Includes Items 5 - 37) 1
	2 662882 Rear Axle, 16.99:1 (Includes Items 4, 8 - 37) 1
	3
	4 601082 Differential Assembly 1
	5 614059 Limited Slip Differential Carrier with CC Clutch 1
	6
	7
	8 15558G1 Flanged Hex Head Cover Bolt, 5/16” - 18 x .75" Lg 10
	9 17473G1 Bearing Assembly 2
	10 23519G2 Ball Bearing Single Lip Seal 1
	11 23520G1 Ball Bearing 1
	12 23530G1 Retainer Ring 1
	13 24628G1 O-ring Seal 1
	14 601084 Lock Nut, 3/8" - 24 4
	15
	16
	17 608811 End Cap 2
	18 620343 Ball Bearing 2
	19 620344 Oil Seal 2
	20 612824 Gasket 1
	21 666220 Axle Shaft (Driver Side) 1
	22 666221 Axle Shaft (Passenger Side) 1
	23 620327 Input Gear 1
	24 620328 Oil Seal 1
	25 620335 Hex Head Bolt, 3/8" - 24 x 1.25" Lg 4
	26
	27
	28 620340 Ball Bearing 1
	29 620345 O-ring, 18mm 2
	30 666219 Rubber Plug 1
	31 620348 Differential Cover Plate 1
	32 620349 Intermediate Gear Assembly 1
	33 620350 Drive Gear 1
	34 620355 Ball Bearing 1
	35 620358 O-ring, 18mm 2
	36 620359 Retaining Ring 2
	37 620342 Retaining Ring 4
	38
	39 72763G02 Scuff Guard 1
	1 642085 Shock Absorber 2
	2 10435G1 Shock Absorber Washer, I.D. .406" x O.D. 1.25" 4
	3 10194G1 Rubber Bushing 4
	4 00532G6 Hex Nut, 3/8" - 24 2
	5 10044G01 Vinyl Cap 1
	6 667990 Leaf Spring 2
	7 624030 Flanged Bushing 2
	8 652708G03 Lift Bracket 1
	9 00560G1 Flat Washer, 3/8" 8
	10 11098G5 Lock Nut, 3/8" - 16 4
	11 00430G12 Hex Head Bolt, 3/8" - 16 x 5 1/2" Lg, Grade 5 4
	12 624030 Flanged Bushing 4
	13 70289G02 Split Spacer (Steel), I.D .376" x O.D. 1" x 1" Lg 2
	14
	15 652245 Shackle Plate 2
	16 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread x 3 1/4" Lg 1
	19 12262G1 Flanged Lock Nut, 3/8" - 16 1
	20 605977 Rear Suspension Plate 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black 632818G07 Brown 632818G09 White/Blue 632818G10 Red/Black 632818G11 White/Red 632818G12 White/Black 632818G13 White/Yellow 632818G14 Gray/B...
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 604908 White/Blue 606828 Red/Black 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0103 White/Red 604916G0102 White/Blue 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0104 White/Black 604916G0506 Oyster...
	10 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	11
	12
	13
	14
	15
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0110 Red/Black 629269G0111 White/Red 629269G0112 White/Black 629269G0113 Whit...
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0304 Red/Black 604912G0506 Oyster/Garnet 604912G0704 Gr...
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27
	28
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 31 - 38) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G...
	31 634190 Deck Board Assembly 1
	32 *** Seat Bottom Assembly (Includes Item 33 - 35) 1 632837G01 Oyster 632837G03 Tan 632837G04 Gray 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 Gr...
	33 645820 Seat Bottom 1
	34 617401 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 617893 Brown 615648 Black 617892 Gray 615647 Tan 615646 Oyster 611125 White/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	36 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1” Lg 5
	37 00559G7 Flat Washer, 1/4" 1
	38 617402 Seat Strap 1
	1 634180 Seat Frame Weldment 1
	2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	3 614221 Flat Washer, 3/8" 2
	4 11098G5 Lock Nut, 3/8" - 16 1
	5
	6
	7
	8 634179 Footrest Weldment 1
	9 19853G1 Square Tube Cap, 1"" 1
	10 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	11 614221 Flat Washer, 3/8" 2
	12 11098G5 Lock Nut, 3/8" - 16 1
	13
	14
	15
	16 634175 Rear Seating Armrest 1
	17 00427G4 Hex Head Bolt, 3/8” - 16 x 1.25" Lg, Grade 5 2
	18 00428G8 Hex Head Bolt, 3/8" - 16 x 2.25" Lg 1
	19 614221 Flat Washer, 3/8" 4
	20 11027G5 Flanged Lock Nut, 3/8" - 16 2
	21 11098G5 Lock Nut, 3/8" - 16 2
	22
	23
	24
	25 634174 Seat Frame Support 1
	26 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	27 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 1
	28 614221 Flat Washer, 3/8" 4
	29 11098G5 Lock Nut, 3/8" - 16 2
	30
	31 634184 Rear Flip Seat Handrail Kit (Includes Items 32 - 37) 1
	32 634185 Footrest Handle Weldment 1
	33 19859G1 Square Tube Cap, 3/4"" 2
	34
	35 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	36 614221 Flat Washer, 3/8" 8
	37 11098G5 Lock Nut, 3/8" - 16 4
	38
	39
	40
	41 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1.25" Lg 4
	42 00559G7 Flat Washer, 1/4" 4
	43 14390G4 Lock Nut, 1/4" - 20 4
	1 606260 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 29) 1
	2 606937 Sun Top 1
	3 00679G1 Flat Washer (SS), 3/8” 4
	4 602743 Rear Strut (Driver Side) 1
	5 602741 Rear Strut (Passenger Side) 1
	6 19853G1 End Cap, 1 Sq" 1
	7 24647G1 Spacer, 1/4” 1
	8 00891G5 Lock Nut, 3/8" - 16 2
	9
	10 00665G6 Hex Head Bolt (SS), 3/8" - 16 x 2" Lg 1
	11 00665G3 Hex Head Bolt (SS), 3/8" - 16 x 2 1/2” Lg 1
	12
	13
	14 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1 3/4” Lg 2
	15 00679G1 Flat Washer (SS), 3/8” 4
	16 00771G5 Nylon Washer, 3/8" 2
	17 00891G5 Lock Nut, 3/8" - 16 2
	18
	19
	20 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4” Lg, Grade 5 2
	21 00565G8 Lock Washer, 5/16” 2
	22 75125G01 Front Strut 1
	23 75048G01 Spacer, 1/2” 1
	24 00879G1 Flat Washer, 3/8” 2
	25 00674G8 Hex Head Bolt, 3/8" - 16 x 5" Lg 1
	26 00679G1 Flat Washer (SS), 3/8” 1
	27 18716G1 Spacer 1
	28 00653G1 Flat Washer (SS), 3/8” 1
	29 00891G5 Lock Nut, 3/8" - 16 1
	30
	31
	32 603119 Sun Top Kit (White), 80" Lg (Includes Items 3 - 29, 33) 1
	33 27604G01 Sun Top 1
	34
	35 603120 Sun Top Kit (Tan), 80" Lg (Includes 3 - 29, 36) 1
	36 602672 Sun Top 1
	37
	38
	39 19528G2 Rear View Mirror Kit (Includes Items 40 - 42) 1
	40 19496G1 Mirror 1
	41 19502G2 Support Bracket 1
	42 19527G1 Pan Head Screw, #8 - 32 x 5/8" Lg 1
	43
	44
	45 696961 Canopy Strut Kit (Includes Items 46 - 49) 1
	46 696849G01 Top Rear Strut, 80" (Driver Side) 1
	47 696849G02 Top Rear Strut, 80" (Passenger Side) 1
	48 23726G4 Spacer 8
	49 00679G1 Flat Washer (SS), 3/8" 6
	1 71966G03 Full Windshield Kit (Includes Items 2 - 7) 1
	2 615662 Sash, 26" Lg 2
	3 * Hex Head Bolt (SS), 1/4" - 20 x 1 3/4” Lg 2
	4 * Flat Washer (SS), 1/4” 4
	5 * Rubber Grommet 2
	6 * Lock Nut (SS), 1/4" - 20 2
	7 71960G01 Full Windshield 1
	8
	9 601379 Rear View Mirror Kit (Not Illustrated) 1
	10
	11 71966G05 Split Windshield Kit (Clear) (Includes Items 12, 13) 1
	12 630012 Split Windshield (Clear) 1
	13 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	14 615661 Sash, 12" Lg 2
	15 71966G06 Split Windshield Kit (Tinted) (Includes Items 16, 17) 1
	16 630013 Split Windshield (Tinted) 1
	17 71956G05 Hardware Kit (Includes Items 3 - 6, 14) 1
	18
	19 605119 Weather Enclosure (Tan) 1
	20 605120 Weather Enclosure (Oyster) 1
	21 605121 Weather Enclosure (Hunter Green) 1
	22 605122 Weather Enclosure (Pacific Blue) 1
	23 605123 Weather Enclosure (Capri) 1
	24 605125 Weather Enclosure (Hemlock Tweed) 1
	25 605126 Weather Enclosure (Burgundy) 1
	26 605127 Weather Enclosure (Linen Tweed) 1
	27 605128 Weather Enclosure (Tuscan) 1
	28 605130 Weather Enclosure (Charcoal Tweed) 1
	29 605131 Weather Enclosure (Jockey Red) 1
	30 605132 Weather Enclosure (Mediterranean Blue) 1
	31
	1 652263 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4) 1
	2 652986 Tire, 20" x 8" - 10" 1
	3 643934 Wheel, 10" x 6" 1
	4 643948 Valve Stem 1
	5
	6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9) 1
	7 652992 Tire, 205/65 1
	8 643934 Wheel, 10" x 6" 1
	9 643948 Valve Stem 1
	10
	11 671955G01 Wheel and Tire Assembly, Left Side, Desert Eagle 1
	12 671955G02 Wheel and Tire Assembly, Right Side, Desert Eagle 1
	13
	14 74842G03 Wheel and Tire Assembly, Left Side, Trail Wolf (Includes Item 16) 1
	15 74842G04 Wheel and Tire Assembly, Right Side, Trail Wolf (Includes Item 16) 1
	16 74842G05 Tire, 20" x 11" - 10" 1
	17
	18 605310 Lug Nut (Chrome) 4
	19 14723G1 Lug Nut, 1/2" - 20 4
	1 619206 E-Z-GO Cowl Decal 1
	2 685698 MADE IN USA Decal 1
	3 605435 Steering Wheel Decal 1
	4 662185 Console Safety Label 1
	5 696700 Side Decal 2
	6 657850 Advanced Battery Decal 1
	7 697425 Rear Seat Label 1
	8 655748 Li-Ion Battery Warning Label 1




